DEMOLITION-

PARTS BOOK No.: VRG0101

AND SORTINGGRAB

TYPE: VRG-40
ITEM No.: 200305600

serial number

Verachtert Nederland Verachtert Belgie/Belgique
Sigarenmakerstraat 9 Weverstraat 31

Postbus 3069
NL-5203 DB 's-Hertogenbosch Belgie
Neder land

Tel.:
Fax :

073-6404111
073-6423065

B-1840 Londerzeel

Tel.: 052-303851
Fax : 052-303350

Verachtert International
Sigarenmakerstraat 9

P.0. box 3069

NL-5203 DB 's-Hertogenbosch
The Netherlands

Tel. ++31.73.6404111

Fax  :++31.73.6428105






This book is the partsbook of a Verachtert product.

For a proper and save functioning, it is required to replace defective parts by
original spare parts.

Repairing or welding parts is only allowed with written permission of
Verachtert B.V..

In order to make sure the correct part is delivered on time, please state the
following:

- type of equipment

- serial number

- position number

- part number

- quantity

- name and adress of customer

The first two items can also be found in the operating manual or the type
label mounted on the product.

The instructions to use the product are given in the "operating manual”.
The delivery of the product also includes the operating manual.

Always consult the operating manual when carrying out maintenance or
repair jobs.



STRUCTURAL COMPONENTS TYPE ITEM No. DATE PAGE h’

FROM: 200305600
DEMOLITION- AND SORTINGGRAB VRG-40 1O 03/95 001.01.01




STRUCTURAL COMPONENTS

TYPE

ITEM No. DATE PAGE h’

FROM: 200305600

DEMOLITION- AND SORTINGGRAB VRG-40 TO: 03/95 001.01.01
g part d P $ ks/di i
o number escription v remarkKs/dimensions
1 200305600 VRG-40 1 | PAGE 010.01.03




STRUCTURAL COMPONENTS TYPE ITEM No. DATE PAGE h’

FROM: 200305600
DEMOLITION- AND SORTINGGRAB VRG-40 1O 03/95 010.01.03




STRUCTURAL COMPONENTS TYPE ITEM No. DATE PAGE h’

FROM: 200305600

DEMOLITION- AND SORTINGGRAB VRG-40 1O 03/95 010.01.03
o | Part descripti T ks/di i
o number pton v remarks/dimensions
1 SHELL SET 1 PAGE 020.01.03
2 REMOVABLE BREAKING PLATES -UK- 1 PAGE 030.01.02
3 REMOVABLE LOADING PLATES -UR- 1 PAGE 030.01.02
4 YOKE 1 PAGE 040.01.02
5 SWIVEL HEAD 1 PAGE 050.01.03
6 PUSH ROD 2 PAGE 060.01.01
7 HYDR. YOKE 1 PAGE 070.01.04
8 HYDR. SWIVEL HEAD 1 PAGE 080.01.04
9 HYDR. 6/2 VALVE 1 PAGE 130.01.04
10 999001 STICKER "HANDS oUuT" 2 | 150 mm




STRUCTURAL COMPONENTS TYPE ITEM No. DATE PAGE ”

FROM: 200305600
SHELL SET (LEFT, RIGHT) VRG-40 1O 03/95 020.01.03

1]
i

1

i

1

1 3 18 17 16 15 2

10 11 12 5 6

PN 0
P

4 5 14 13 9 13 11 12 7
13 8 11 12

B-B L{ \ A A iﬂL

—— 1 H
UGy

4 5 14 13 5 6 7




STRUCTURAL COMPONENTS TYPE ITEM No. DATE PAGE
FROM: 200305600
SHELL SET (LEFT, RIGHT) VRG-40 1O 03/95 020.01.03

o | Part descripti T ks/di i

o number pton v remarks/dimensions

1 200310300 SHELL 1

1 200324200 SHELL -UO- 1 WITH HOLES FOR REM. CUTTING EDGE
2 200310400 SHELL 1

2 200324300 SHELL -UO- 1 WITH HOLES FOR REM. CUTTING EDGE
3 200305507 CUTTING EDGE 2 | 250x25x1370

3 200305511 CUTTING EDGE -UO- 2 | 250x25x1370 WITH HOLES

4 300603201 PIN 4

5 370266 BEARING BUSH 8 70x60x60 DIN 1498

6 9900024 LOCK PLATE 4

7 230466 BOLT 4 | M20x30-10.9 DIN 7991

8 300502321 PIN 2

9 300501021 PIN 2
10 300501551 PIN 2
11 9900023 LOCK PLATE 6
12 230349 BOLT 6 | M16x30-10.9 DIN 7991
13 345100 LUBRICATING NIPPLE 8 | R1/8"-180° DIN 71412
14 200303203 BUSH 4
15 200319001 REMOVABLE CUTTING EDGE 2 | 200x20x1370
16 230474 BOLT 16 | M20x70-10.9 DIN 7991
17 290052 LOCK WASHER 16 | M20 DIN 127-B
18 245200 NUT 16 | M20-10 DIN 934




DATE PAGE h’

STRUCTURAL COMPONENTS TYPE ITEM No.
FROM: 200305600
REMOVABLE SIDE PLATES VRG-40 TO: 03/95 030.01.02

T T
(X
1 |

B-B

== 4

/T‘@(I
‘ 2
6




ITEM No. DATE PAGE h’

STRUCTURAL COMPONENTS TYPE
FROM: 200305600

REMOVABLE SIDE PLATES VRG-40 — 03/95 | | 030.01.02
P | part - Q . .
% | number description T remarks/dimensions
1 200305800 REMOVABLE BREAKING PLATE -UK- 4
2 200309100 REMOVABLE LOADING PLATE -UR- 4
3 230593 BOLT 12 | M24x90-10.9 DIN 7991
4 290058 LOCK WASHER 12 | M24 DIN 127-B
5 245240 nuT 12 | M24-8 DIN934
6 230589 BOLT 12 | M24x70-10.9 DIN 7991




PAGE h’

STRUCTURAL COMPONENTS TYPE ITEM No. DATE
FROM: 200305600
YOKE VRG-40 03/95 040.01.02
TO:
1




PAGE h’

STRUCTURAL COMPONENTS TYPE ITEM No. DATE
FROM: 200305600

YOKE VRG-40 03/95 | | 040.01.02
TO:

o | part d o ° ks/di :

% | number escription T | remarks/dimensions

1 200316100 YOKE 1

2 413116 V-RING 1 | V-700A




DATE PAGE h’

STRUCTURAL COMPONENTS TYPE ITEM No.
FROM: 200305600
SWIVEL HEAD VRG-40 1O 03/95 050.01.03
( — N
- L \.\‘
. / \ 7N
‘ . e
\ | =y
~ LS/
| 7 9
| i
! / —
7 7 DEzzzzzz2z4)|
1 . T1—10-11




STRUCTURAL COMPONENTS TYPE ITEM No. DATE PAGE
FROM: 200305600
SWIVEL HEAD VRG-40 03/95 050.01.03
TO:
o | Part descripti T ks/di i
o number pton v remarks/dimensions
1 200316200 SWIVEL HEAD 1
2 586028 SLEWING RING 1 CORRESPOND TO 586011
3 227363 BOLT 35 | M16x100-12.9 DIN 912
4 289044 HIGH STRENGTH WASHER 71 | M16 DIN 6916
5 202279 BOLT 36 | M16x100-10.9 DIN 931
6 200304400 MOTOR CAP 1
7 205311 SCREW 8 | M8x16-8.8 DIN 933
8 290032 LOCK WASHER 8 M8 DIN 7980
9 200307201 INSPECTION TRAP 1
10 205350 SCREW 5 | M10x25-8.8 DIN 933
11 290034 LOCK WASHER 5 | M10 DIN 127-B
12 205840141 KEY 1
13 205393 SCREW 2 | M12x50-8.8 DIN 933
14 245120 NUT 2 M12-8 DIN 934




PAGE h’

STRUCTURAL COMPONENTS TYPE ITEM No. DATE
FROM: 200305600
PUSH ROD VRG-40 TO: 03/95 060.01.01
2
— 1




PAGE h’

STRUCTURAL COMPONENTS TYPE ITEM No. DATE
FROM: 200305600
PUSH ROD VRG-40 p— 03/95 | | 060.01.01
o | part d — ° ks/di :
% | number escription T | remarks/dimensions
1 200303600 PUSH ROD
2 370204 BEARING BUSH 2 | 60x50x50 DIN 1498




STRUCTURAL COMPONENTS

TYPE

ITEM No.

DATE

PAGE ”

HYDR. YOKE

VRG-40

FROM: 200305600

TO:

03/95

070.01.04




STRUCTURAL COMPONENTS TYPE ITEM No. DATE PAGE
FROM: 200305600
HYDR. YOKE VRG-40 03/95 070.01.04
TO:

o | Part descripti T ks/di i

o number pton v remarks/dimensions
1 500900500 CYLINDER 2 | PAGE 090.01.02

2 550120000 HYDRAULIC SWIVEL JOINT 1 PAGE 100.01.03

3 400840551 HOSE 2

4 400840805 HOSE 4

5 HO039857 NUT 3 | DIN 3870

6 HO039877 PROFILE RING 3 DIN 3861

7 200316302 PIPE 1 DIN 2445

8 200316303 PIPE 1 DIN 2445

9 200316304 PIPE 1 DIN 2445
10 H138344 COUPLING 2
11 HO038743 COUPLING 3
12 H038619 COUPLING 1
13 H038783 COUPLING 1
14 H028872 COUPLING 4
15 455020 PIPE CLIP 6
16 225176 SCREW 6 | M8x25-8.8 DIN 912
17 290032 LOCK WASHER 6 | M8 DIN 127-B




080.01.04

PAGE

DATE
03/95

TO:

FROM: 200305600

ITEM No.

TYPE
VRG-40

STRUCTURAL COMPONENTS
HYDR. SWIVEL HEAD

- !
1 O (© kﬁv
4 i ON® Napmn
/ -~ ”_, | F==2
\\\\\ e R L= | r——-
L 4 -y —+—4 T ey
s I bl —
/ \\ | ?W_ﬂr‘luﬂfrl
/o || I N
Vs F- o
/) o I P Ly
i ] Cl
\ -~ I | I I
L / 7 [ I
N / \ . R N
] / ) o R
: / 9 (| | | | :]
N / / - ] !
N , . ! T
T ﬂ . Ll
o ! o L !
! e N
! : ] L il
- ‘H | Bl i
\ | , L __
T ; © ] P g N |
\ | N
: \ ,_4—4_, / Il W W ” j
N 0 /
| » L - N
N = I 1] !
o I | -
NN = rd ||
\ //// [ 1] _m_ <t W W HWP\I\%U
N \ (L _TJ came > L I T
S—— e i eI L
| _bo ~ S il =
] B
- | £ dl
L U

et

N 199)
- - © <




STRUCTURAL COMPONENTS TYPE ITEM No. DATE PAGE
FROM: 200305600
HYDR. SWIVEL HEAD VRG-40 1O 03/95 080.01.04

o | Part descripti T ks/di i

o number pton v remarks/dimensions
1 200324800 HYDR. MOTOR 1 PAGE 110.01.02

2 225349 SCREW 3 | M16x30-8.8 DIN 912

3 290046 LOCK WASHER 3 M16 DIN 127-B

4 HO038345 COUPLING 6

5 401040402 HOSE 2

6 H038344 COUPLING 4

7 500045 NIPPLE 2

8 527017 FLOW CONTROL VALVE 2

9 400840550 HOSE 1
10 400840650 HOSE 1
11 H028872 COUPLING 2
12 488008 GAUGE COUPLING 4
13 H038351 COUPLING 2
14 400410390 HOSE 1
15 345400 LUBRICATING NIPPLE 2 M10x1-180° DIN 71412
16 HO038728 COUPLING 1




090.01.02

PAGE

DATE

ITEM No.

TYPE

STRUCTURAL COMPONENTS

03/95

FROM: 200305600

TO:

VRG-40

CYLINDER




STRUCTURAL COMPONENTS TYPE ITEM No. DATE PAGE
FROM: 200305600
CYLINDER VRG-40 03/95 090.01.02
TO:
o | Part descripti T ks/di i
. number pton v remarks/dimensions
1 500900550 CYLINDERBODY (WITH EYE) 1
2 500900504 PISTON 1
3 500900551 PISTON ROD (WITH EYE) 1
4 500900505 GUIDING NUT 1
5 382070 BALL JOINT BEARING 2 | GE50 DO
6 500900553 SEAL SET 1 FIG. 10 TO 14
7 500900517 RETAINNING RING 4 SB 75
8 500900515 SET SCREW 2 | M6x8 DIN 914
9 345100 LUBRICATING NIPPLE 2 R 1/8"-180° DIN 71412
10 SCRAPER 1 FIG. 6
11 SEAL 1 FIG. 6
12 O-RING 1 FIG. 6
13 O-RING 1 FIG. 6
14 SEAL 1 FIG. 6




STRUCTURAL COMPONENTS TYPE ITEM No. DATE PAGE h’

FROM: 200305600
HYDRAULIC SWIVEL JOINT VRG-40 1O 03/95 100.01.03

12 —<—+
.
13 4
> A
3
9

10




PAGE h’

STRUCTURAL COMPONENTS TYPE ITEM No. DATE
FROM: 200305600

HYDRAULIC SWIVEL JOINT VRG-40 1O 03/95 100.01.03
o | Part descripti T ks/di i
o number pton v remarks/dimensions
1 550120001 STATOR 1
2 550120003 HOUSING 1
3 550120004 BASE 1
4 550120005 RING 2
5 550120050 SEAL SET 1 FIG. 11 TO 13
6 550120002 FLANGE 1
7 290032 LOCK WASHER 8 | M6 DIN 7980
8 225137 SCREW 8 M6x25-8.8 DIN 912
9 290032 LOCK WASHER 3 M8 DIN 127-B
10 205315 SCREW 3 | M8x25-8.8 DIN 933
11 OIL SEAL 1 FIG. 5
12 SEAL 3 FIG. 5
13 OIL SEAL 1 FIG. 5




STRUCTURAL COMPONENTS TYPE ITEM No. DATE PAGE h’

FROM: 200305600

HYDR. MOTOR VRG-40 1O 03/95 110.01.02
[ ]
21—
11 . —\ |




STRUCTURAL COMPONENTS TYPE ITEM No. DATE PAGE
FROM: 200305600
HYDR.MOTOR VRG-40 03/95 110.01.02
TO:
o | Part descripti T ks/di i
o number pton v remarks/dimensions
1 571610 HYDR.MOTOR 1
2 571601 SEAL SET 1
3 511230 CROSSOVER RELIEF VALVE 1
4 226148 BOLT 4 | M6x75-10.9 DIN 912
5 400112 O-RING 2 | 2.62x12.37 NBR80O
6 571602 PARALLEL KEY 1 10x8x36 DIN 6885
7 200304605 PINION 1
8 235101 SET SCREW 1 M6x10 DIN 913
9 200315501 MOUNTING PLATE 1
10 225262 BOLT 4 | M12x50-8.8 DIN 912
11 290038 LOCK WASHER 4 | M12 DIN 127-B




. H

130.01.04

PAGE

DATE
09/2000

VRG-40

TYPE

STRUCTURAL COMPONENTS
HYDR. 6/2 VALVE

00950£00c

ON W3LITYIE3S

11

12

I
e

- T T

i
| [

11

2

1

15




s 8 STRUCTURAL COMPONENTS TYPE DATE PAGE 525
=|0
|8 HYDR. 6/2 VALVE VRG-40 09/2000 | | 130.01.04
BS

o | Part descripti T ks/di i

o number plion v remarkKks/dimensions
1 PS308302 PIPE 1

2 PS308305 PIPE 1

3 PS317601 PlPE 1

4 PS317602 PlPE 1

5 PS317603 PlPE 2

6 49003100 6/? VAL VE 1

7 225149 Bolt 4

8 292028 LOCK WASHER 4

9 145-6284 COUPL ING 2

10 H138344 COUPL ING 2

11 145-2482 COUPL ING 8

12 H038744 COUPL ING 4

13 S$8308303 GAUGE-TRANS I T 2

14 145-5188 GAUGE-COUPL ING 2

15 HO028873 COUPL ING 2

16 170-5123 COUPL ING 2




